

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
abacavir soln 20 mg/ml	ZIAGEN	900ml every 30 days
abacavir tab 300 mg	ZIAGEN	60 every 30 days
abacavir -lamivudine tab 600-300 mg	EPZICOM	30 every 30 days
abacavir -lamivudine-zidovudine tab 300-150-300 mg	TRIZIVIR	60 every 30 days
abacavir-dolutegravir-lamivudine tab 600-50-300 mg	TRIUMEQ	30 every 30 days
abiraterone acetate tab 250 mg	ZYTIGA	120 every 30 days
abiraterone acetate tab 500 mg	ZYTIGA	60 every 30 days
acarbose tab-all strengths	PRECOSE	90 every 30 days
acetaminophen w/ codeine susp 120-12 mg/5ml	CAPITAL/CODEINE	180ml every 30 days
acetaminophen w/ codeine tab all strengths	TYLENOL/CODEINE	360 every 30 days
acitretin cap	SORIATANE	30 every 30 days
aclidinium bromide powd breath activated 400 mcg/act	TUDORZA	1 inhaler every 30 days
acyclovir cream 5%	ZOVIRAX	5gm every 30 days
acyclovir oint 5%	ZOVIRAX	15gm every 30 days
acyclovir-hydrocortisone cream 5-1%	XERESE CRE 5-1%	5gm every 30 days
adalimumab pen-injector kit 40 mg/0.8ml	HUMIRA PEN INJ 40MG/0.8	2 pens every 30 days
adalimumab pen-injector kit 40 mg/0.8ml	HUMIRA PEN INJ CROHNS	2 pens every 30 days
adalimumab pen-injector kit 40 mg/0.8ml	HUMIRA PEN INJ PSORIASI	2 pens every 30 days
adalimumab prefilled syringe kit 20 mg/0.4ml	HUMIRA KIT 20MG/0.4	2.4 every 30 days
adalimumab prefilled syringe kit 40 mg/0.8ml	HUMIRA KIT 40MG/0.8	2.4 every 30 days
adalimumab prefilled syringe kit 40 mg/0.8ml	HUMIRA PEDIA INJ CROHNS	2.4 every 30 days
adapalene cream and gel	DIFFERIN	45gm every 30 days
adapalene lotion 0.1%	DIFFERIN LOTION	59ml every 30 days
adefovir dipivoxil tab 10 mg	HEPSERA	30 every 30 days
afatinib dimaleate tab-all strengths	GILOTRIF	30 every 30 days
albuterol sulfate aer pow ba 108 mcg/act	PROAIR RESPICLICK	2 inhalers every 30 days
albuterol sulfate inhal aero 108 mcg/act	PROAIR HFA	2 inhalers every 30 days
albuterol sulfate inhal aero 108 mcg/act	PROVENTIL HFA	2 inhalers every 30 days
albuterol sulfate inhal aero 108 mcg/act	VENTOLIN HFA	2 inhalers every 30 days
albuterol sulfate soln nebu 0.083% (2.5 mg/3ml)	ALBUTEROL	375ml every 30 days
albuterol sulfate soln nebu 0.5% (5 mg/ml)	ALBUTEROL	375ml every 30 days
albuterol sulfate soln nebu-all strengths	ACCUNEB	375ml every 30 days
albuterol sulfate syrup 2 mg/5ml	ALBUTEROL	480ml every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
alcaftadine ophth soln 0.25%	LASTACRAFT	6ml every 30 days
alendronate sodium 5mg	FOSAMAX	30 every 30 days
alendronate sodium oral soln 70 mg/75ml	FOSAMAX SOLN	300ml every 30 days
alendronate sodium tab 35mg, 40mg and 70mg	FOSAMAX	4 every 30 days
alendronate sodium tab 5mg , 10mg	FOSAMAX	30 every 30 days
alendronate-cholecalciferol tab-all strengths	FOSAMAX + D	4 every 30 days
alfuzosin hcl tab sr 24hr 10 mg	UROXATRAL	30 every 30 days
aliskiren fumarate tab-all strengths	TEKTURNA	30 every 30 days
aliskiren hemifumarate 150mg	TEKTURNA	30 every 30 days
aliskiren/amlodipine 150-5mg	TEKAMLO	30 every 30 days
aliskiren-hydrochlorothiazide tab-all strengths	TEKTURNA HCT	30 every 30 days
aliskirin/hctz 150mg-12.5mg	TEKTURNA HCT	30 every 30 days
alitretinoin gel 0.1%	PANRETIN	60gm every 30 days
almotriptan tabs-all strengths	AXERT	6 every 30 days
alogliptin 6.25mg, 12.5mg	NESINA	30 every 30 days
alogliptin benzoate tab-all strengths	NESINA	30 every 30 days
alogliptin/pioglitazone 12.5mg-15mg	OSENI	30 every 30 days
alogliptin-metformin hcl tab-all strengths	KAZANO	60 every 30 days
alogliptin-pioglitazone tab-all strengths	OSENI	30 every 30 days
alprazolam tab sr 24hr-all strengths	XANAX XR	30 every 30 days
alprostadil inj	CAVERJECT	8 injections every 30 days
alprostadil inj	EDEX	8 injections every 30 days
alprostadil pellets	MUSE	8 Pellets every 30 days
aluminum chloride in alcohol solution 6.25%	XERAC-AC	60ml every 30 days
ambrisentan tab-all strengths	LETAIRIS	30 every 30 days
amiodarone hcl tab-all strengths	PACERONE	60 every 30 days
amlodipine -atorvastatin tab-all strengths	CADUET	30 every 30 days
amlodipine -benazepril hcl cap-all strengths	LOTREL	30 every 30 days
amlodipine besylate 2.5mg, 5mg	NORVASC	30 every 30 days
amlodipine besylate tab -all strengths	NORVASC	60 every 30 days
amlodipine besylate/benazepril 2.5mg-10mg, 5-10mg, 5-20mg	LOTREL	30 every 30 days
amlodipine -valsartan tab all strengths	EXFORGE	30 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
amlodipine/atorvastatin calcium 2.5mg-10mg, 2.5mg-20mg, 2.5mg-40mg, 5-10mg, 5-20mg, 5-40mg	CADUET	30 every 30 days
amlodipine/olmesartan medoxomil tab-all strengths	AZOR	30 every 30 days
amlodipine/valsartan 5-160mg	EXFORGE	30 every 30 days
amlodipine/valsartan/hctz 5-160-12.5mg	EXFORGE HCT	30 every 30 days
amlodipine-valsartan-hct tab-all strengths	EXFORGE-HCT	30 every 30 days
amoxicillin & k clavulanate tab sr 12hr 1000-62.5 mg	AUGMENTIN XR	40 every 30 days
amoxicillin -clarithro -lansopraz dr therapy pack	PREVPAC	112 every 30 days
amphetamine-dextroamphetamine cap sr 24hr -all strengths	ADDERALL XR	90 every 30 days
amphetamine-dextroamphetamine tab-all strengths	ADDERALL	90 every 30 days
anastrozole tab 1 mg	ARIMIDEX	30 every 30 days
anthralin cream 1%	DRITHO-CREME CRE HP 1%	50gm every 30 days
anthralin shampoo 1%	ZITHRANOL SHA 1%	85ml every 30 days
apixaban tab-all strengths	ELIQUIS	60 every 30 days
apomorphine hydrochloride inj 10 mg/ml	APOKYN	18ml every 30 days
apremilast tab 30 mg	OTEZLA	2 every 30 days
apremilast tab- all strengths	OTEZLA	60 every 30 days
aprepitant capsule 125 mg	EMEND	2 every 30 days
aprepitant capsule 40 mg	EMEND	6 every 30 days
aprepitant capsule 80 mg	EMEND	4 every 30 days
aprepitant capsule therapy pack 80 & 125 mg	EMEND	6 every 30 days
aprepitant for oral susp 125mg/5ml	EMEND	15ml every 30 days
arformoterol soln nebu 15 mcg/2ml (base equiv)	BROVANA	60ml every 30 days
aripiprazole 5mg, 10mg, 15mg	ABILIFY	30 every 30 days
aripiprazole odt-all strengths	ABILIFY	30 every 30 days
aripiprazole oral solution 1 mg/ml	ABILIFY	300ml every 30 days
aripiprazole tab-all strengths	ABILIFY	30 every 30 days
armodafinil tab -all strengths	NUVIGIL	30 every 30 days
artemether-lumefantrine tab 20-120 mg	COARTEM	24 every 30 days
artificial saliva - solution	CAPHOSOL	120ml every 30 days
asenapine maleate sl tab-all strengths	SAPHRIS	60 every 30 days
aspirin-apap-salicylamide-caffe tab 500-250-150-32.5 mg	LEVACET	240 every 30 days
aspirin-caffeine-dihydrocodeine cap 356.4-30-16 mg	SYNALGOS-DC	300 every 30 days
aspirin-dipyridamole cap sr 12hr 25-200 mg	AGGRENOX	60 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
atazanavir 150mg	REYATAZ	30 every 30 days
atazanavir -cobicistat tab 300-150 mg	EVOTAZ	30 every 30 days
atazanavir sulfate cap 200mg	REYATAZ	60 every 30 days
atazanavir sulfate cap-except 200mg	REYATAZ	30 every 30 days
atomoxetine cap-all strengths	STRATTERA	30 every 30 days
atorvastatin calcium 10mg, 20mg, 40mg	LIPITOR	30 every 30 days
atorvastatin calcium tab-all strengths	LIPITOR	30 every 30 days
atovaquone-proguanil hcl tab-all strengths	MALARONE	12 every 365 days
atropine sulfate ophth soln 1%	ISO ATROPINE SOL 1% OP	15ml every 30 days
azelaic acid gel 15%	FINACEA	50gm every 30 days
azelastine hcl nasal spray 0.15% (205.5 mcg/spray)	ASTEPRO	1 bottle every 30 days
azelastine hcl ophth soln 0.05%	OPTIVAR	6ml every 30 days
azelastine hcl-fluticasone nasal spray 137-50 mcg/act	DYMISTA	1 bottle every 30 days
azilsartan medoxomil- all strengths	EDARBI	30 every 30 days
azilsartan medoxomil-chlorthalidone-all strengths	EDARBYCLOR	30 every 30 days
azithromycin extended release for oral susp 2 gm	ZMAX	1 bottle every 30 days
azithromycin ophth soln 1%	AZASITE	5ml every 30 days
azithromycin powd pack for susp 1 gm	ZITHROMAX	2 packs every 30 days
azithromycin tab 250 mg	ZITHROMAX	12 every 30 days
azithromycin tab 500 mg	ZITHROMAX	12 every 30 days
azithromycin tab 600 mg	ZITHROMAX	30 every 30 days
aztreonam lysine for inhal soln 75 mg	CAYSTON	84ml every 30 days
bacitracin ophth oint 500 unit/gm	BACITRACIN	4gm every 30 days
bacitracin-polymyxin b ophth oint	AK-POLY-BAC	4gm every 30 days
bacitracin-polymyxin-neomycin-hc ophth oint 1%	NEO-POLYCIN HC	4gm every 30 days
balsalazide disodium cap 750 mg	COLAZAL	270 every 30 days
beclomethasone nasal aerosol 80 mcg/act	QNASL	1 bottle every 30 days
beclomethasone nasal susp 42 mcg/spray	BECONASE AQ	1 bottle every 30 days
beclomethasone inhaler-all strengths	QVAR	2 inhalers every 30 days
beclomethasone nasal aerosol 40 mcg/act	QNASL CHILD	1 bottle every 30 days
bedaquiline fumarate tab 20 mg (base equiv)	SIRTURO	940 every 180 days
bedaquiline fumarate tab 100 mg (base equiv)	SIRTURO	188 every 180 days
benzonatate cap-all strengths	TESSALON	90 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
benzoyl peroxide-erythromycin gel 5-3%	BENZAMYCIN	46.6gm every 30 days
besifloxacin hcl ophth susp 0.6% (base equiv)	BESIVANCE	5ml every 30 days
betamethasone valerate aerosol foam 0.12%	LUXIQ	100ml every 30 days
betaxolol hcl 10mg	KERLONE	30 every 30 days
betaxolol hcl ophth soln 0.5%	BETAXOLOL	10ml every 30 days
betaxolol hcl ophth susp 0.25%	BETOPTIC-S	10ml every 30 days
betaxolol hcl tab -all strengths	KERLONE	30 every 30 days
bicalutamide tab 50 mg	CASODEX	30 every 30 days
bictegravir-emtricitabine-tenofovir af tab 50-200-25 mg	BIKTARVY	30 every 30 days
bimatoprost ophth soln 0.01%	LUMIGAN	5ml every 30 days
bismuth -metronidazole-tetracycline cap 140-125-125 mg	PYLERA	120 every 30 days
bisoprolol fumarate 5mg	ZEBETA	30 every 30 days
blood glucose monitoring kit	ACCU-CHEK KIT	1 kit every 365 days
bosentan soluble tab 32 mg	TRACLEER	120 every 30 days
bosentan tab 125 mg	TRACLEER	60 every 30 days
bosentan tab 62.5 mg	TRACLEER	120 every 30 days
brimonidine tartrate gel 0.33%	MIRVASO	30gm every 30 days
brimonidine tartrate ophth soln-all strengths	ALPHAGAN P	10ml every 30 days
brimonidine -timolol maleate ophth soln 0.2-0.5%	COMBIGAN	10ml every 30 days
brinzolamide ophth susp 1%	AZOPT	10ml every 30 days
brinzolamide-brimonidine tartrate ophth susp 1-0.2%	SIMBRINZA	16ml every 30 days
bromfenac sodium ophth soln 0.07%	PROLENSA	3ml every 30 days
bromfenac sodium ophth soln 0.09%	BROMFENAC	5ml every 30 days
bromfenac sodium ophth soln 0.09% (once-daily)	BROMDAY	5ml every 30 days
budesonide cap sr 24hr 3 mg	ENTOCORT EC	90 every 30 days
budesonide inhal aero powd-all strengths	PULMICORT INH	2 inhalers every 30 days
budesonide inhalation susp-all strengths	PULMICORT SUS	120ml every 30 days
budesonide nasal susp 32 mcg/act	RHINOCORT AQUA	1 bottle every 30 days
budesonide tab sr 24hr 9 mg	UCERIS	30 every 30 days
budesonide-formoterol aerosol-all strengths	SYMBICORT	1 inhaler every 30 days
buprenorphine hcl sl tab 2 mg (base equiv)	BUPRENORPHIN SUB	180 every 30 days
buprenorphine hcl sl tab 8 mg (base equiv)	BUPRENORPHIN SUB	90 every 30 days
buprenorphine hcl-naloxone hcl sl film 12-3 mg	SUBOXONE	60 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
buprenorphine hcl-naloxone hcl sl film 2-0.5 mg	SUBOXONE	180 every 30 days
buprenorphine hcl-naloxone hcl sl film 4-1 mg	SUBOXONE	60 every 30 days
buprenorphine hcl-naloxone hcl sl film 8-2 mg	SUBOXONE	90 every 30 days
buprenorphine hcl-naloxone hcl sl tab 0.7-0.18 mg	ZUBSOLV	180 every 30 days
buprenorphine hcl-naloxone hcl sl tab 1.4-0.36 mg	ZUBSOLV	180 every 30 days
buprenorphine hcl-naloxone hcl sl tab 11.4-2.9 mg	ZUBSOLV	30 every 30 days
buprenorphine hcl-naloxone hcl sl tab 2.9-0.71 mg	ZUBSOLV	120 every 30 days
buprenorphine hcl-naloxone hcl sl tab 2-0.5 mg	SUBOXONE SUB 2-0.5MG	180 every 30 days
buprenorphine hcl-naloxone hcl sl tab 5.7-1.4 mg	ZUBSOLV SUB 5.7-1.4	90 every 30 days
buprenorphine hcl-naloxone hcl sl tab 8.6-2.1 mg	ZUBSOLV SUB 8.6-2.1	60 every 30 days
buprenorphine hcl-naloxone hcl sl tab 8-2 mg	SUBOXONE	90 every 30 days
buprenorphine td patch weekly-all strengths	BUTRANS	4 patches every 28 days
bupropion hbr 174mg	ALENZIN	30 every 30 days
bupropion hcl tab sr 12hr-all strengths	WELLBUTRIN TAB SR	60 every 30 days
bupropion hcl tab sr 24hr 150 mg	WELLBUTRIN TAB XL	90 every 30 days
bupropion hcl tab sr 24hr 300 mg	WELLBUTRIN TAB XL	30 every 30 days
butalbital-acetaminophen cap 50-650 mg	PHRENILIN CAP FORTE	180 every 30 days
butalbital-acetaminophen tab 50-325 mg	BUTAL/APAP TAB 50-325MG	180 every 30 days
butalbital-acetaminophen tab 50-650 mg	BUPAP TAB 50-650MG	180 every 30 days
butalbital-acetaminophen-caff w/ cod cap 50-300-40-30 mg	FIORICET / CODEINE	180 every 30 days
butalbital-acetaminophen-caffeine cap 50-300-40 mg	FIORICET CAP	180 every 30 days
butalbital-acetaminophen-caffeine cap 50-325-40 mg	ESGIC CAP	180 every 30 days
butalbital-acetaminophen-caffeine tab 50-325-40 mg	FIORICET TAB	180 every 30 days
butalbital-acetaminophen-caffeine tab 50-500-40 mg	ESGIC-PLUS TAB	180 every 30 days
butalbital-aspirin-caff w/ codeine cap 50-325-40-30 mg	FIORINAL/COD CAP 30MG	180 every 30 days
butalbital-aspirin-caffeine cap 50-325-40 mg	FIORINAL CAP	180 every 30 days
butorphanol tartrate nasal soln 10 mg/ml	BUTORPHANOL SOL 10MG/ML	5ml every 30 days
cabozantinib s-mal cap 1 x 80 mg & 1 x 20 mg (100 dose) kit	COMETRIQ	60 every 30 days
cabozantinib s-mal cap 1 x 80 mg & 3 x 20 mg (140 dose) kit	COMETRIQ	120 every 30 days
cabozantinib s-malate cap 3 x 20 mg (60 mg dose) kit	COMETRIQ	90 every 30 days
calcipotriene cream 0.005%	DOVONEX CRE	120gm every 30 days
calcipotriene oint 0.005%	CALCITRENE	60gm every 30 days
calcipotriene soln 0.005% (50 mcg/ml)	CALCITRENE	60gm every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
calcipotriene-betamethasone oint 0.005-0.064%	TACLONEX OIN	100gm every 30 days
calcipotriene-betamethasone susp 0.005-0.064%	TACLONEX SUS	240ml every 30 days
calcitonin (salmon) nasal soln 200 unit/act	MIACALCIN SPR 200/ACT	3.7ml every 30 days
canagliflozin tab all strengths	INVOKANA	30 every 30 days
canagliflozin-metformin hcl tab ext rel -all strengths	INVOKAMET XR	30 every 30 days
canagliflozin-metformin hcl tab-all strengths	INVOKAMET	60 every 30 days
candesartan cilexetil tab-all strengths	ATACAND	30 every 30 days
candesartan cilexetil-hct tab -all strengths	ATACAND HCT	30 every 30 days
carbidopa & levodopa odt -all strengths	PARCOPA	240 every 30 days
carbidopa & levodopa tab -all strengths	SINEMET	240 every 30 days
carbidopa & levodopa tab cr -all strengths	SINEMET CR	240 every 30 days
carisoprodol tab 350 mg	SOMA	120 every 30 days
carisoprodol w/ aspirin & codeine tab 200-325-16 mg	CARISOPRODOL/ ASA/CODEINE	120 every 30 days
carisoprodol w/ aspirin tab 200-325 mg	CARISOPR/ASPIRIN	120 every 30 days
carteolol 2.5mg	CARTEOLOL	30 every 30 days
carteolol hcl ophth soln 1%	CARTEOLOL	10ml every 30 days
carvedilol phosphate cap sr 24hr-all strengths	COREG CR	30 every 30 days
carvedilol phosphate er 10mg, 20mg, 40mg	COREG CR	30 every 30 days
carvedilol tab- all strengths	COREG	60 every 30 days
celecoxib cap- all strengths	CELEBREX	60 every 30 days
ceritinib cap 150 mg	ZYKADIA	150 every 30 days
certolizumab pegol for inj kit 2 x 200 mg	CIMZIA	1 kit every 30 days
certolizumab pegol inj kit 2 x 200 mg/ml	CIMZIA	1 kit every 30 days
certolizumab pegol inj kit 6 x 200 mg/ml	CIMZIA	1 kit every 30 days
cevimeline hcl cap 30 mg	EVOXAC	90 every 30 days
chlorhexidine gluconate soln 0.12%	PERIDEX	960ml every 30 days
chloroquine phosphate tab- all strengths	ARALEN	5 every 365 days
choline fenofibrate cap dr- all strengths	TRILIPIX	30 every 30 days
ciclesonide nasal aerosol soln 37 mcg/act	ZETONNA	1 inhaler every 30 days
ciclesonide nasal susp 50 mcg/act	OMNARIS	1 bottle every 30 days
ciclopirox shampoo 1%	LOPROX	240ml every 30 days
cilostazol tab- all strengths	PLETAL	60 every 30 days
cinacalcet hcl tab- all strengths	SENSIPAR	60 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
ciprofloxacin hcl ophth oint 0.3%	CILOXAN OINT	4gm every 30 days
ciprofloxacin hcl ophth soln 0.3%	CILOXAN SOLN	5ml every 30 days
ciprofloxacin hcl otic soln 0.2%	CETRAXAL SOL	14ml every 30 days
ciprofloxacin hcl tab sr 24hr- all strengths	CIPRO XR	30 every 30 days
ciprofloxacin-dexamethasone otic susp 0.3-0.1%	CIPRODEX	8ml every 30 days
ciprofloxacin-fluocinolone acetate drops	OTOVEL	14 vials every 30 days
ciprofloxacin-hydrocortisone otic susp 0.2-1%	CIPRO HC OTIC	10ml every 30 days
citalopram hbr 10mg, 20mg	CELEXA	30 every 30 days
clindamycin phosphate foam 1%	EVOCLIN	100ml every 30 days
clindamycin phosphate vaginal suppos 100 mg	CLEOCIN SUPP	6 supps every 30 days
clindamycin phosphate-benzoyl peroxide gel 1-5%	BENZACLIN	50gm every 30 days
clindamycin-tretinoin 1.2%-0.025% gel	ZIANA	60gm every 30 days
clobetasol propionate emulsion foam 0.05%	OLUX-E	100gm every 30 days
clobetasol propionate foam 0.05%	OLUX	100gm every 30 days
clobetasol propionate lotion 0.05%	CLOBEX	236ml every 30 days
clobetasol propionate shampoo 0.05%	CLOBEX	236ml every 30 days
clobetasol propionate spray 0.05%	CLOBEX	59ml every 30 days
clonidine hcl td patch weekly 0.1 mg/24hr	CATAPRES-TTS	4 patches every 28 days
clonidine hcl td patch weekly 0.2 mg/24hr	CATAPRES-TTS	4 patches every 28 days
clonidine hcl td patch weekly 0.3 mg/24hr	CATAPRES-TTS	8 patches every 28 days
clopidogrel bisulfate tab 300 mg (base equiv)	PLAVIX	2 every 30 days
clopidogrel bisulfate tab 75 mg (base equiv)	PLAVIX	33 every 30 days
clozapine odt 100 mg	FAZACLO	120 every 30 days
clozapine odt 12.5 mg	FAZACLO	90 every 30 days
clozapine odt 150 mg	FAZACLO	180 every 30 days
clozapine odt 200 mg	FAZACLO	120 every 30 days
clozapine odt 25 mg	FAZACLO	120 every 30 days
clozapine susp 50 mg/ml	VERSACLOZ	540ml every 30 days
cobicistat tab 150 mg	TYBOST	30 every 30 days
colchicine tab 0.6 mg	COLCRYS	60 every 30 days
colesevelam hcl packet for susp 3.75 gm	WELCHOL PAK	30 packets every 30 days
colesevelam hcl tab 625 mg	WELCHOL TAB	210 every 30 days
conj est 0.625(14)/conj est-medroxypro tab 0.625-5mg(14)	PREMPHASE	28 every 28 days



AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
conj est-medroxyprogest tab- all strengths	PREMPRO	28 every 28 days
conjugated estrogens-bazedoxifene tab 0.45-20 mg	DUAVEE	30 every 30 days
crizotinib cap- all strengths	XALKORI	60 every 30 days
cromolyn sodium nasal aerosol soln 5.2 mg/act (4%)	NASALCROM	1 bottle every 30 days
cromolyn sodium ophth soln 4%	CROMOLYN SOL 4% OP	10ml every 30 days
cromolyn sodium soln nebu 20 mg/2ml	CROMOLYN SOD NEB	240ml every 30 days
cyanocobalamin nasal spray 500 mcg	NASCOBAL	4 every 30 days
cyclobenzaprine hcl tab- all strengths	FLEXERIL	90 every 30 days
cyclopentolate w/ phenylephrine ophth soln 0.2-1%	CYCLOMYDRIL	2ml every 30 days
cyclosporine (ophth) emulsion 0.05%	RESTASIS	64 vials every 30 days
cyclosporine (ophth) emulsion 0.05%	RESTASIS MULTI-DOSE	1 Bottle 5.5ml every 30 days
cysteamine bitartrate cap- all strengths	PROCYSBI	1050 every 30 days
cysteamine hcl ophth soln 0.44%	CYSTARAN	60ml every 30 days
dabigatran etexilate mesylate cap- all strengths	PRADAXA	60 every 30 days
dabrafenib mesylate cap- all strengths	TAFINLAR	120 every 30 days
dalfampridine tab sr 12hr 10 mg	AMPYRA	60 every 30 days
dalteparin sodium inj- all strengths	FRAGMIN	60 injections every 30 days
dapagliflozin 5mg	FARXIGA	30 every 30 days
dapagliflozin propanediol tab 5 mg	FARXIGA	30 every 30 days
dapagliflozin-metformin hcl sr 5-500mg	XIGDUO XR	30 every 30 days
dapagliflozin-metformin hcl tab sr 24hr 10-1000 mg	XIGDUO XR	30 every 30 days
dapagliflozin-metformin hcl tab sr 24hr 10-500 mg	XIGDUO XR	30 every 30 days
dapagliflozin-metformin hcl tab sr 24hr 2.5-1000 mg	XIGDUO XR	60 every 30 days
dapagliflozin-metformin hcl tab sr 24hr 5-1000 mg	XIGDUO XR	60 every 30 days
dapagliflozin-metformin hcl tab sr 24hr 5-500 mg	XIGDUO XR	60 every 30 days
dapagliflozin-saxagliptin tab 10-5 mg	QTERN	30 every 30 days
darifenacin hbr er 7.5mg	ENABLEX	30 every 30 days
darifenacin hydrobromide tab sr 24hr- all strengths	ENABLEX	30 every 30 days
darunavir ethanolate susp 100 mg/ml	PREZISTA	400ml every 30 days
darunavir ethanolate tab 800 mg	PREZISTA	30 every 30 days
darunavir ethanolate tab- all strengths except 800mg	PREZISTA	60 every 30 days
darunavir-cobicistat tab 800-150 mg	PREZCOBIX	30 every 30 days
dasatinib tab 80 mg and 140mg	SPRYCEL	30 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
dasatinib tab -all strengths except 80mg & 140mg	SPRYCEL	60 every 30 days
deferasirox tab for oral susp- all strengths	EXJADE	180ml every 30 days
delafloxacin meglumine tab 450 mg (base equiv)	BAXDELA	60 Every 30 days
delavirdine mesylate tab- all strengths	RESCRIPTOR	180 every 30 days
desonide foam 0.05%	VERDESO	100gm every 30 days
desvenlafaxine succinate 50mg	PRISTIQ	30 every 30 days
desvenlafaxine succinate tab sr 24hr- all strengths	PRISTIQ	30 every 30 days
dexlansoprazole 30mg	DEXILANT	30 every 30 days
dexlansoprazole cap dr- all strengths	DEXILANT	30 every 30 days
dexmethylphenidate hcl tab- all strengths	FOCALIN	60 every 30 days
dextroamphetamine sulfate cap sr 24hr- all strengths	DEXEDRINE CR	90 every 30 days
dextroamphetamine sulfate tab- all strengths	DEXEDRINE TAB	180 every 30 days
diazepam rectal gel delivery system- all strengths	DIASTAT GEL	10 applicators every 30 days
diclofenac epolamine patch 1.3%	FLECTOR	60 patches every 30 days
diclofenac potassium packet 50 mg	CAMBIA POW	9 packets every 30 days
diclofenac potassium tab 50 mg	CATAFLAM	120 every 30 days
diclofenac sodium (actinic keratoses) gel 3%	SOLARAZE	100gm every 30 days
diclofenac sodium ophth soln 0.1%	DICLOFENAC SOL 0.1% OP	10ml every 30 days
diclofenac sodium soln 1.5%	PENNSAID SOL 1.5%	300ml every 30 days
diclofenac sodium tab dr- all strengths	DICLOFENAC DR	120 every 30 days
diclofenac sodium tab sr 24hr 100 mg	VOLTAREN-XR	60 every 30 days
diclofenac w/ misoprostol tab dr 50-0.2 mg	ARTHROTEC	120 every 30 days
diclofenac w/ misoprostol tab dr 75-0.2 mg	ARTHROTEC	90 every 30 days
diflorasone diacetate emollient base cream 0.05%	APEXICON E CRE	60gm every 30 days
diflunisal tab 500 mg	DIFLUNISAL	90 every 30 days
difluprednate ophth emulsion 0.05%	DUREZOL	10ml every 30 days
diltiazem ext rel- various strengths	CARDIZEM CD	30 every 30 days
dimethyl fumarate capsule dr- all strengths	TECFIDERA	60 every 30 days
divalproex sodium er 250mg	DEPAKOTE ER	30 every 30 days
dofetilide cap- all strengths	TIKOSYN	60 every 30 days
dolasetron mesylate tab 100 mg	ANZEMET	2 every 30 days
dolasetron mesylate tab 50 mg	ANZEMET	4 every 30 days
dolutegravir sodium tab for oral susp 5 mg	TIVICAY PD	180 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
dolutegravir sodium tab 50 mg	TIVICAY	60 every 30 days
dolutegravir sodium-rilpivirine hcl tab 50-25 mg (base eq)	JULUCA	30 every 30 days
donepezil hcl 5mg	ARICEPT	30 every 30 days
donepezil hcl odt 5mg	ARICEPT ODT	30 every 30 days
donepezil hydrochloride odt- all strengths	ARICEPT ODT	30 every 30 days
donepezil hydrochloride tab- all strengths	ARICEPT	30 every 30 days
dornase alfa inhal soln 1 mg/ml	PULMOZYME	75ml every 30 days
dorzolamide hcl ophth soln 2%	TRUSOPT	10ml every 30 days
dorzolamide hcl-timolol ophth soln 22.3-6.8 mg/ml	COSOPT	10ml every 30 days
dorzolamide hcl-timolol maleate ophth sol 22.3-6.8 mg/m	COSOPT PF	60 vials every 30 days
doxazosin mesylate 1mg, 2mg, 4mg	CARDURA	30 every 30 days
doxazosin mesylate tab sr 24 hr- all strengths	CARDURA XL	30 every 30 days
doxazosin mesylate xl 4mg	CARDURA XL	30 every 30 days
doxepin cream 5%	ZONALON	45gm every 30 days
doxepin hcl 3mg	SILENOR	30 every 30 days
doxycycline monohydrate cap 50 mg	DOXYCYC MONO CAP	30 every 30 days
doxycycline monohydrate tab- all strengths	ADOXA	30 every 30 days
dronabinol cap- all strengths	MARINOL	60 every 30 days
dronedarone hcl tab 400 mg	MULTAQ	60 every 30 days
drospirenone-estradiol tab- all strengths	ANGELIQ	28 every 28 days
dulaglutide soln pen-injector- all strengths	TRULICITY	4 pens every 28 days
duloxetine hcl ec pellets cap -20mg & 30mg	CYMBALTA	30 every 30 days
duloxetine hcl ec pellets cap 60mg	CYMBALTA	60 every 30 days
dutasteride cap 0.5 mg	AVODART	30 every 30 days
dutasteride-tamsulosin hcl cap 0.5-0.4 mg	JALYN	30 every 30 days
echothiophate iodide ophth for soln 0.125%	PHOSPHOLINE	15ml every 30 days
edoxaban tosylate tab- all strengths	SAVAYSA	30 every 30 days
efavirenz- all strengths	SUSTIVA	30 every 30 days
efavirenz-emtricitabine-tenofovir df tab 600-200-300 mg	ATRIPLA	30 every 30 days
eletriptan- all strengths	RELPAX	6 every 30 days
eltrombopag olamine tab- all strengths	PROMACTA	30 every 30 days
elvitegrav-cobicis-emtricitab-tenofov tab 150-150-200-300 mg	STRIBILD	30 every 30 days
elvitegravir tab- all strengths	VITEKTA	30 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
elvitegravir/cobicistat/emtricitabine/tenofovir tabs	GENVOYA	30 every 30 days
emedastine difumarate ophth soln 0.05%	EMADINE	5ml every 30 days
empagliflozin tab- all strengths	JARDIANCE	30 every 30 days
empagliflozin-linagliptin tab- all strengths	GLYXAMBI	30 every 30 days
empagliflozin-metformin hcl tab sr 24hr- all strengths	SYNJARDY XR	60 every 30 days
empagliflozin-metformin hcl tab- all strengths	SYNJARDY	60 every 30 days
emtricitabine caps 200 mg	EMTRIVA	30 every 30 days
emtricitabine soln 10 mg/ml	EMTRIVA SOLN	75ml every 30 days
emtricitabine- rilpivirine-tenofovir af tab 200-25-25 mg	ODEFSEY	30 every 30 days
emtricitabine- rilpivirine-tenofovir df tab 200-25-300 mg	COMPLERA	30 every 30 days
emtricitabine-tenofovir alafenamide fumarate tab 200-25 mg	DESCOVY	30 every 30 days
emtricitabine-tenofovir disoproxil fumarate tab 200-300 mg	TRUVADA	30 every 30 days
enalapril maleate for oral soln 1 mg/ml	EPANED	150ml every 30 days
enasidenib mesylate tab 50 mg; 100mg	IDHIFA	30 every 30 days
enoxaparin sodium inj -all strengths	LOVENOX	60 injections every 30 days
entecavir oral soln 0.05 mg/ml	BARACLUE	180ml every 30 days
entecavir tab- all strengths	BARACLUE	30 every 30 days
epinastine hcl ophth soln 0.05%	ELESTAT	5ml every 30 days
epinephrine auto-injector	ADRENACLICK	2 pens every 365 days
epinephrine auto-injector	AUVI-Q	2 pens every 365 days
epinephrine auto-injector	EPINEPHRINE INJ	2 pens every 365 days
epinephrine auto-injector	EPIPEN-JR INJ 2-PAK	2 pens every 365 days
eplerenone tab- all strengths	INSpra	60 every 30 days
eprosartan mesylate- all strengths	TEVETEN	30 every 30 days
eprosartan mesylate-hct- all strengths	TEVETEN HCT	30 every 30 days
ergotamine w/ caffeine suppos 2-100 mg	MIGERGOT SUP	20 supps every 30 days
erlotinib hcl tab- all strengths	TARCEVA	30 every 30 days
erythromycin ophth oint 5 mg/gm	ILOTYCIN	4gm every 30 days
escitalopram oxalate soln 5 mg/5ml	LEXAPRO SOL	300ml every 30 days
escitalopram oxalate tab 20mg	LEXAPRO	60 every 30 days
escitalopram oxalate tab 5mg, 10mg	LEXAPRO	30 every 30 days
eslicarbazepine acetate tab- all strengths	APTiom	30 every 30 days
esomeprazole mag for dr susp pack	NEXIUM GRANULES	30 packets every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
esomeprazole mag cap dr- all strengths	NEXIUM	30 every 30 days
estradiol & norethindrone tab- all strengths	ACTIVELLA	28 every 28 days
estradiol acetate vaginal ring - all strengths	FEMRING	1 ring every 84 days
estradiol gel 0.06%	ESTROGEL	100gm every 30 days
estradiol gel 0.06%	ELESTRIN	26gm every 30 days
estradiol td patch twice weekly- all strengths	MINIVELLE	8 patches every 28 days
estradiol td patch twice weekly- all strengths	VIVELLE-DOT	8 patches every 28 days
estradiol td patch twice weekly- all strengths	ALORA	8 patches every 28 days
estradiol td patch weekly- all strengths	CLIMARA	4 patches every 28 days
estradiol transdermal emulsion 4.35 mg/1.74gm	ESTRASORB	98ml every 30 days
estradiol vaginal ring 2 mg (7.5 mcg/24hrs)	ESTRING	1 ring every 84 days
estradiol vaginal tab 10 mcg	VAGIFEM	18 every 30 days
estradiol-levonorgestrel td patch wky 0.045-0.015 mg/day	CLIMARA PRO WEEKLY	4 patches every 28 days
estradiol-norethindrone ace td pttw- all strengths	COMBIPATCH	8 patches every 28 days
estrogens, conjugated vaginal cream 0.625 mg/gm	PREMARIN VAG CRE	90gm every 30 days
eszopiclone tab- all strengths	LUNESTA	30 every 30 days
etanercept subcut auto-injector 50 mg/ml	ENBREL SRCLK INJ	4 pens every 30 days
etanercept subcut inj kit 25 mg	ENBREL INJ	4 pens every 30 days
etodolac cap- all strengths	ETODOLAC CAP	90 every 30 days
etodolac tab- all strengths	ETODOLAC TAB	60 every 30 days
etodolac tab sr 24hr- all strengths	ETODOLAC ER	60 every 30 days
etravirine tab 100 mg and 200mg	INTELENCE	60 every 30 days
etravirine tab 25 mg	INTELENCE	120 every 30 days
everolimus tab- all strengths	AFINITOR	30 every 30 days
everolimus tab- all strengths	ZORTRESS	60 every 30 days
everolimus tab for oral susp- all strengths	AFINITOR DIS TAB	30 every 30 days
exenatide extended release for susp pen-injector 2 mg	BYDUREON INJ	4 pens every 30 days
exenatide soln pen-injector 10 mcg/0.04ml	BYETTA INJ	1 pens every 30 days
exenatide soln pen-injector 5 mcg/0.02ml	BYETTA INJ	2 pens every 30 days
ezetimibe tab 10 mg	ZETIA	30 every 30 days
ezetimibe-simvastatin tab- all strengths	VYTORIN	30 every 30 days
famciclovir tab 125 mg and 250mg	FAMVIR	90 every 30 days
famciclovir tab 500 mg	FAMVIR	60 every 30 days
famotidine for susp 40 mg/5ml	PEPCID	150ml every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
febuxostat tab- all strengths	ULORIC	30 every 30 days
felbamate susp 600 mg/5ml	FELBATOL	900ml every 30 days
felbamate tab 400 mg	FELBATOL	270 every 30 days
felbamate tab 600 mg	FELBATOL	180 every 30 days
felodipine er 2.5mg, 5mg	PLENDIL CR	30 every 30 days
fenofibrate cap- all strengths	LIPOFEN	30 every 30 days
fenofibrate micronized cap- all strengths	LOFIBRA	30 every 30 days
fenofibrate micronized cap- all strengths	ANTARA	30 every 30 days
fenofibrate tab- all strengths	TRICOR	30 every 30 days
fenopropfen calcium tab 600 mg	FENOPROPFEN	150 every 30 days
fentanyl citrate buccal tab- all strengths	FENTORA	120 every 30 days
fentanyl citrate lozenge on a handle- all strengths	ACTIQ	120 every 30 days
fentanyl citrate nasal spray 100 mcg/act -all strengths	LAZANDA	30 doses every 30 days
fentanyl citrate sl tab -all strengths	ABSTRAL	120 every 30 days
fentanyl td patch 72hr- all strengths	DURAGESIC	10 patches every 30 days
ferric citrate tab 1 gm (210 mg ferric iron)	AURYXIA	360 every 30 days
fesoterodine fumarate 4mg	TOVIAZ	30 every 30 days
fesoterodine fumarate tab sr 24hr- all strengths	TOVIAZ	30 every 30 days
fidaxomicin tab 200 mg	DIFICID	20 every 30 days
finasteride tab 5 mg	PROSCAR	30 every 30 days
ingolimod hcl cap 0.5 mg	GILENYA	30 every 30 days
fluconazole 100mg	DIFLUCAN	30 every 30 days
fluconazole tab - 150mg	DIFLUCAN	12 every 30 days
fluconazole tab - except 150mg	DIFLUCAN	30 every 30 days
flunisolide nasal soln 25 mcg/act (0.025%)	FLUNISOLIDE	1 bottle every 30 days
fluocinonide cream 0.05%	FLUOCINONIDE	120gm every 30 days
fluocinonide cream 0.1%	VANOS	120gm every 30 days
fluorometholone acetate ophth susp 0.1%	FLAREX	10ml every 30 days
fluorometholone ophth oint 0.1%	FML	4gm every 30 days
fluorometholone ophth susp 0.1%	FML LIQUIFLM	10ml every 30 days
fluorometholone ophth susp 0.25%	FML FORTE	10ml every 30 days
fluorouracil cream 0.5%	CARAC	30gm every 30 days
fluorouracil cream 1%	FLUOROPLEX	30gm every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
fluorouracil cream 5%	EFUDEX	40gm every 30 days
fluorouracil soln- all strengths	FLUOROURACIL	10ml every 30 days
fluoxetine hcl 10mg	PROZAC	30 every 30 days
fluoxetine hcl cap delayed release 90 mg	PROZAC	4 every 30 days
flurbiprofen sodium ophth soln 0.03%	OCUFEN	3ml every 30 days
flurbiprofen tab- all strengths	FLURBIPROFEN	90 every 30 days
flutamide cap 125 mg	FLUTAMIDE	180 every 30 days
fluticasone furoate aerosol- all strengths	ARNUITY ELLIPTA	1 inhaler every 30 days
fluticasone furoate nasal susp 27.5 mcg/spray	VERAMYST	1 bottle every 30 days
fluticasone furoate-vilanterol aero- all strengths	BREO ELLIPTA	1 inhaler every 30 days
fluticasone propionate aerosol- all strengths	FLOVENT DISKUS	1 inhaler every 30 days
fluticasone propionate hfa inhaler- all strengths	FLOVENT HFA	2 inhalers every 30 days
fluticasone propionate nasal susp 50 mcg/act	FLONASE	1 bottle every 30 days
fluticasone-salmeterol aerosol- all strengths	ADVAIR DISKUS	1 inhaler every 30 days
fluticasone-salmeterol inhaler- all strengths	ADVAIR HFA	1 inhaler every 30 days
fluticasone-umeclidinium-vilanterol aepb 100-62.5-25 mcg/inh	TRELEGY ELLIPTA	1 pack (60 blisters) every 30 days
fluvastatin sodium cap- all strengths	LESCOL	30 every 30 days
fluvoxamine maleate 25mg, 50mg	LUVOX	30 every 30 days
fondaparinux sodium inj- all strengths	ARIXTRA	60 injections every 30 days
fosamprenavir calcium susp 50 mg/ml	LEXIVA	120ml every 30 days
fosamprenavir calcium tab 700 mg	LEXIVA	120 every 30 days
frovatriptan 2.5mg tab	FROVA	9 every 30 days
gabapentin oral soln 250 mg/5ml	NEURONTIN	1080ml every 30 days
galantamine hydrobromide cap sr 24hr- all strengths	RAZADYNE ER CAP	30 every 30 days
galantamine hydrobromide er 8mg	RAZADYNE ER	30 every 30 days
galantamine hydrobromide oral soln 4 mg/ml	RAZADYNE SOLN	600ml every 30 days
galantamine hydrobromide tab- all strengths	RAZADYNE TAB	60 every 30 days
ganciclovir ophth gel 0.15%	ZIRGAN	5gm every 30 days
gatifloxacin ophth soln 0.5%	ZYMAXID	3ml every 30 days
gemfibrozil tab 600 mg	LOPID	60 every 30 days
gentamicin sulfate ophth oint 0.3%	GARAMYCIN	4gm every 30 days
gentamicin sulfate ophth soln 0.3%	GARAMYCIN	15ml every 30 days
gentamicin-prednisolone ace ophth oint 0.3-0.6%	PRED-G S.O.P	4gm every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
gentamicin-prednisolone ace ophth susp 0.3-1%	PRED-G	5ml every 30 days
glatiramer acetate soln 20 mg/ml	COPAXONE	30 injections every 30 days
glatiramer acetate soln prefilled syringe 40 mg/ml	COPAXONE	12 injections every 28 days
glimepiride 1mg	AMARYL	30 every 30 days
glucagon (rdna) for inj kit 1 mg	GLUCAGON	2 kits every 365 days
glucagon hcl (rdna) for inj 1 mg	GLUCAGEN INJ HYPOKIT	2 kits every 365 days
glucagon nasal powder 3 mg/dose	BAQSIMI POW 3MG/DOSE	4 every 90 days
glucose blood test strip	ACCU-CHEK	204 every 30 days
glycerol phenylbutyrate liquid 1.1 gm/ml	RAVICTI	525ml every 30 days
golimumab subcutaneous inj- all strengths	SIMPONI	1 injection every 30 days
granisetron hcl oral soln 2 mg/10ml	GRANISOL	60ml every 30 days
granisetron hcl tab 1 mg	GRANISETRON	2 every 30 days
granisetron td patch 3.1 mg/24hr	SANCUSO	4 patches every 30 days
guanfacine er 1mg, 2mg	INTUNIV	30 every 30 days
guanfacine hcl tab sr 24hr- all strengths	INTUNIV	30 every 30 days
halobetasol propionate lotion 0.01%	BRYHALI	180 gm every 30 days
homatropine hbr ophth soln- 2%, 5%	ISOPTO HOMATROPINE	15ml every 30 days
hydrocod polst-chlorphen polst cr susp 10-8 mg/5ml	TUSSIONEX	120ml every 30 days
hydrocodone w/ homatropine syrup 5-1.5 mg/5ml	HYDROMET	480ml every 30 days
hydrocodone-acetaminophen soln 7.5-325 mg/15ml	HYCET	540ml every 30 days
hydrocodone-acetaminophen soln 7.5-500 mg/15ml	LORTAB	2700ml every 30 days
hydrocodone-acetaminophen tab- various strengths	LORTAB	200 every 30 days
hydrocodone-acetaminophen tab- various strengths	ZYDONE	200 every 30 days
hydrocodone-ibuprofen tab- all strengths	VICOPROFEN	200 every 30 days
hydrocortisone acetate suppos 25 mg	ANUCORT-HC	30 supps every 30 days
hydrocortisone acetate suppos 30 mg	PROCTOCORT	12 supps every 30 days
hydrocortisone probutate cream 0.1%	PANDEL	80gm every 30 days
hydrocortisone rectal cream 2.5%	ANUSOL-HC	30gm every 30 days
hydrocortisone/iodoquinol cream	VYTONE	29 gm Every 30 days
hydromorphone hcl liqd 1 mg/ml	DILAUDID	480ml every 30 days
hydromorphone hcl tab er 24hr 32 mg	EXALGO	60 every 30 days
hydromorphone hcl tab er 24hr 8 mg	HYDROMORPHONE TAB ER	240 every 30 days
hydromorphone hcl tab er 24hr 12 mg, 16mg	EXALGO	120 every 30 days



AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
ibrutinib cap 140 mg	IMBRUVICA	120 every 30 days
ibrutinib cap 70 mg	IMBRUVICA	30 every 30 days
ibrutinib tab- all strengths	IMBRUVICA	30 every 30 days
ibuprofen tab- all strengths	IBUPROFEN	120 every 30 days
icatibant acetate inj 30 mg/3ml	FIRAZYR	3 injections every 30 days
icosapent ethyl cap 1 gm	VASCEPA	120 every 30 days
imatinib mesylate tab- all strengths	GLEEVEC	60 every 30 days
imiquimod cream 5%	ALDARA	24 packets every 60 days
indacaterol maleate inhal powder cap 75 mcg	ARCAPTA	1 box every 30 days
indapamide 1.25mg	LOZOL	30 every 30 days
indinavir sulfate cap- all strengths	CRIVIVAN	150 every 30 days
indomethacin cap- all strengths	INDOMETHACIN	120 every 30 days
indomethacin cap cr 75 mg	INDOMETHACIN CR	120 every 30 days
indomethacin suppos 50 mg	INDOCIN	120 supps every 30 days
insulin aspart inj 100 unit/ml	FIASP	45ml every 30 days
insulin aspart inj 100 unit/ml	NOVOLOG	45ml every 30 days
insulin aspart prot & aspart (human) inj 100 unit/ml (70-30)	NOVOLOG 70/30	45ml every 30 days
insulin degludec 100units	TRESIBA	15 pens every 30 days
insulin degludec 200units	TRESIBA	9 pens every 30 days
insulin detemir inj 100 unit/ml	LEVEMIR	45ml every 30 days
insulin glargine inj 100 unit/ml	LANTUS	45ml every 30 days
insulin glargine soln pen-injector 300 unit/ml	TOUJEO	6 pens every 30 days
insulin infusion disposable pump kit	V-GO	30 every 30 days
insulin isophane & regular (human) inj 100 unit/ml (70-30)	HUMULIN 70/30	45ml every 30 days
insulin isophane & regular (human) inj 100 unit/ml (70-30)	NOVOLIN 70/30	45ml every 30 days
insulin isophane & regular (human) inj 100 unit/ml (70-30)	RELION 70/30	45ml every 30 days
insulin isophane (human) inj 100 unit/ml	HUMULIN N	45ml every 30 days
insulin isophane (human) inj 100 unit/ml	NOVOLIN N	45ml every 30 days
insulin isophane (human) inj 100 unit/ml	RELION N	45ml every 30 days
insulin pen needles	PEN NEEDLES	120 every 30 days
insulin regular (human) inj 100 unit/ml	HUMULIN R	45ml every 30 days
insulin regular (human) inj 100 unit/ml	NOVOLIN R	45ml every 30 days
insulin regular (human) inj 100 unit/ml	NOVOLIN R RELION	45ml every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
insulin syringe/needles	VARIOUS	120 every 30 days
insulin syringes	VARIOUS	120 every 30 days
interferon alfacon-1 inj 15 mcg/0.5ml	INFERGEN	2 injections every 28 days
interferon beta-1a im kit 30 mcg/0.5ml	AVONEX	4 injections every 30 days
interferon beta-1a pref syr 6x8.8 mcg/0.2ml & 6x22 mcg/0.5ml	REBIF TITRATION PACK	4.2ml every 30 days
interferon beta-1a soln pref syr- all strengths	REBIF	6ml every 30 days
interferon beta-1b for inj kit 0.3 mg	BETASERON	15 injections every 30 days
iodoquinol-hc cream 1%	DERMAZENE	29gm every 30 days
ipratropium bromide hfa inhal aerosol 17 mcg/act	ATROVENT HFA	3 inhalers every 30 days
ipratropium bromide inhal soln 0.02%	IPRATROPIUM	360ml every 30 days
ipratropium bromide nasal soln- all strengths	ATROVENT	1 bottle every 30 days
ipratropium-albuterol inhal soln 20-100 mcg/act	COMBIVENT RESPIMAT	2 inhalers every 30 days
ipratropium-albuterol nebu soln 0.5-2.5(3) mg/3ml	DUONEB	540ml every 30 days
irbesartan tab- all strengths	AVAPRO	30 every 30 days
irbesartan-hydrochlorothiazide tab- all strengths	AVALIDE	30 every 30 days
isosorbide dinitrate-hydralazine hcl tab 20-37.5 mg	BIDIL	180 every 30 days
isradipine cap- all strengths	ISRADIPINE	120 every 30 days
ketoconazole cream 2%	KETOCONAZOLE	120gm every 30 days
ketoconazole shampoo 2%	NIZORAL	240ml every 30 days
ketoconazole tab 200 mg	KETOCONAZOLE	60 every 30 days
ketoprofen cap sr 24hr 200 mg	KETOPROFEN	30 every 30 days
ketorolac tromethamine ophth soln- all strengths	ACULAR	5ml every 30 days
ketorolac tromethamine tab 10 mg	KETOROLAC	20 every 30 days
ketotifen fumarate ophth soln 0.025% (base equiv)	ZADITOR	10ml every 30 days
lacosamide oral solution 10 mg/ml	VIMPAT	1200ml every 30 days
lacosamide tab- all strengths	VIMPAT	60 every 30 days
lactulose (encephalopathy) solution 10 gm/15ml	ENULOSE	2880ml every 30 days
lactulose solution 10 gm/15ml	CONSTULOSE	2880ml every 30 days
lamivudine tab 100 mg (hbv)	EPIVIR HBV	90 every 30 days
lamivudine tab- all strengths	EPIVIR	60 every 30 days
lancets	ACCU-CHEK MULTICLIX	204 every 30 days
lancets- various	LANCETS	204 every 30 days
lanreotide acetate ext relinj- all strengths	SOMATULINE	1 injection every 28 days
lansoprazole cap delayed release 15 mg	PREVACID	60 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
lansoprazole tab delayed release odt- all strengths	PREVACID	60 every 30 days
lanthanum carbonate chew tab 1000 mg	FOSRENOL	120 every 30 days
lanthanum carbonate chew tab 500 mg and 750mg	FOSRENOL	90 every 30 days
lanthanum carbonate oral powder pack -all strengths	FOSRENOL POWDER	90 packets every 30 days
lapatinib ditosylate tab 250 mg (base equiv)	TYKERB	150 every 30 days
lasmiditan succinate tab 100mg	REYVOW	8 every 30 days
lasmiditan succinate tab 50mg	REYVOW	4 every 30 days
latanoprost ophth soln 0.005%	XALATAN	5ml every 30 days
ledipasvir-sofosbuvir tab 90-400 mg	HARVONI	28 every 28 days
leflunomide 10mg	ARAVA	30 every 30 days
lenalidomide cap 20 mg	REVLIMID	21 every 28 days
lenalidomide cap -all strengths except 20mg	REVLIMID	28 every 28 days
lenvatinib cap therapy pack 10 (2) mg (20 mg daily dose)	LENVIMA	30 every 30 days
lenvatinib cap therapy pack 10 mg (10 mg daily dose)	LENVIMA	60 every 30 days
lenvatinib cap therapy pack 14mg and 24mg	LENVIMA	90 every 30 days
letrozole tab 2.5 mg	FEMARA	30 every 30 days
levalbuterol hcl soln nebu- all strengths	XOPENEX	288ml every 30 days
levalbuterol hcl soln nebu conc 1.25 mg/0.5ml	XOPENEX CONC NEB	96ml every 30 days
levalbuterol tartrate inhal 45 mcg/act	XOPENEX HFA AER	2 inhalers every 30 days
levetiracetam tab 250 mg	KEPPRA	90 every 30 days
levetiracetam tab- all strengths	KEPPRA	90 every 30 days
levetiracetam tab sr 24hr 500 mg	KEPPRA XR	180 every 30 days
levetiracetam tab sr 24hr 750 mg	KEPPRA XR	120 every 30 days
levobunolol hcl ophth soln 0.25%	LEVOBUNOLOL	10ml every 30 days
levobunolol hcl ophth soln 0.5%	BETAGAN	10ml every 30 days
levofloxacin ophth soln 0.5%	LEVOFLOXACIN	10ml every 30 days
levofloxacin tab 250 mg, 500mg	LEVAQUIN	30 every 30 days
levofloxacin tab 750 mg	LEVAQUIN	14 every 30 days
levomilnacipran hcl cap sr 24hr- all strengths	FETZIMA	30 every 30 days
lidocaine hcl lotion 3%	LIDOCAINE	177ml every 30 days
lidocaine hcl ophth gel 3.5%	AKTEN	5ml every 30 days
lidocaine patch 5%	LIDODERM	60 patches every 30 days
lidocaine-hydrocortisone acetate rectal cream 3-0.5%	LIDAZONE	98gm every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
lidocaine-tetracaine topical patch 70-70 mg	SYNERA	2 patches every 30 days
linaclotide cap- all strengths	LINZESS	30 every 30 days
linagliptin tab 5 mg	TRADJENTA	30 every 30 days
linagliptin-metformin hcl tab- all strengths	JENTADUETO	60 every 30 days
linezolid for susp 100 mg/5ml	ZYVOX	1680ml every 28 days
linezolid tab 600 mg	ZYVOX	56 every 28 days
liraglutide soln pen-injector 18 mg/3ml	VICTOZA	3 pens every 30 days
lisdexamfetamine dimesylate cap and chew tabs- all strengths	VYVANSE	30 every 30 days
lisinopril 2.5mg	ZESTRIL	30 every 30 days
lisinopril 5mg, 10mg, 20mg	PRINIVIL	30 every 30 days
lisinopril/hctz 10-12.5mg	ZESTORETIC	30 every 30 days
lodoxamide tromethamine ophth soln 0.1%	ALOMIDE	10ml every 30 days
lomitapide mesylate cap- all strengths	JUXTAPID	28 every 28 days
lomustine cap- all strengths	GLEOSTINE	3 every 30 days
lopinavir-ritonavir soln 400-100 mg/5ml	KALETRA	600ml every 30 days
lopinavir-ritonavir tab- all strengths	KALETRA	120 every 30 days
lorazepam conc 2 mg/ml	LORAZEPAM	60ml every 30 days
losartan potassium & hct tab 100-12.5 mg and 100-25mg	HYZAAR	30 every 30 days
losartan potassium & hct tab 50-12.5 mg	HYZAAR	60 every 30 days
losartan potassium tab- all strengths	COZAAR	60 every 30 days
loteprednol etabonate ophth gel 0.5%	LOTEMAX	5gm every 30 days
loteprednol etabonate ophth oint 0.5%	LOTEMAX	4gm every 30 days
loteprednol etabonate ophth susp 0.2%	ALREX	5ml every 30 days
loteprednol etabonate ophth susp 0.5%	LOTEMAX	5ml every 30 days
loteprednol etabonate-tobramycin ophth susp 0.5-0.3%	ZYLET	5ml every 30 days
lovastatin 20mg	ALTOPREV	30 every 30 days
lovastatin tab- all strengths	MEVACOR	30 every 30 days
lubiprostone cap 24 mcg	AMITIZA	60 every 30 days
lumacaftor-ivacaftor tab 200-125 mg	ORKAMBI	120 every 30 days
lurasidone hcl 20mg, 40mg, 60mg	LATUDA	30 every 30 days
lurasidone hcl tab- all strengths	LATUDA	30 every 30 days
mechlorethamine hcl gel 0.016%	VALCHLOR	60gm every 30 days
mefenamic acid cap 250 mg	PONSTEL	29 every 7 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
mefloquine hcl tab 250 mg	MEFLOQUINE	5 every 365 days
megestrol acetate susp 40 mg/ml	MEGACE	480ml every 30 days
megestrol acetate susp 625 mg/5ml	MEGACE ES	150ml every 30 days
meloxicam susp 7.5 mg/5ml	MOBIC	300ml every 30 days
meloxicam tab 7.5 mg, 15mg	MOBIC	60 every 30 days
memantine hcl cap sr 24hr- all strengths	NAMENDA XR	30 every 30 days
memantine hcl oral solution 2 mg/ml	NAMENDA SOLN	60ml every 30 days
memantine hcl tab 5 mg (28) & 10 mg (21) titration pak	NAMENDA TITRATION PK	49 every 30 days
memantine hcl tab 5mg and 10 mg	NAMENDA 5MG AND 10MG	60 every 30 days
mesalamine cap cr- all strengths	PENTASA	240 every 30 days
mesalamine cap dr 400 mg	DELZICOL	360 every 30 days
mesalamine cap sr 24hr 0.375 gm	APRISO	120 every 30 days
mesalamine enema 4 gm	MESALAMINE	3600ml every 30 days
mesalamine sulfite-free (sf) enema 4 gm/60ml	ROWASA SF ENEMA	3600ml every 30 days
mesalamine suppos 1000 mg	CANASA	60 supps every 30 days
mesalamine tab delayed release 1.2 gm	LIALDA	120 every 30 days
mesalamine tab delayed release 800 mg	ASACOL HD	180 every 30 days
metaproterenol sulfate syrup 10 mg/5ml	METAPROTERENOL	480ml every 30 days
metaxalone tab 800 mg	SKELAXIN	120 every 30 days
metformin hcl tab 500 mg	GLUCOPHAGE	120 every 30 days
metformin hcl tab 850 mg and 1000mg	GLUCOPHAGE	75 every 30 days
metformin hcl tab sr 24hr 500 mg	GLUCOPHAGE	120 every 30 days
metformin hcl tab sr 24hr 750 mg	GLUCOPHAGE	90 every 30 days
metformin hcl tab sr 24hr modified release 1000 mg	GLUMETZA	60 every 30 days
metformin hcl tab sr 24hr modified release 500 mg	GLUMETZA	120 every 30 days
methylergonovine 0.2mg tab	METHERGINE	21 every 30 days
methylnaltrexone bromide inj- all strengths	RELISTOR	32 injections every 30 days
methylphenidate hcl cap cr- all strengths	METADATE CD	30 every 30 days
methylphenidate hcl for er susp 25 mg/5ml	QUILLIVANT	360ml every 30 days
methylphenidate hcl soln- all strengths	METHYLIN SOLN	450ml every 30 days
methylphenidate hcl tab- all strengths	RITALIN	90 every 30 days
methylphenidate hcl tab cr 20 mg	RITALIN SR	60 every 30 days
methylphenidate hcl tab cr- all strengths	METADATE ER	60 every 30 days
methylphenidate hcl tab sa osm- 36mg	CONCERTA	60 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
methylphenidate hcl tab sa osm- all strengths except 36mg	CONCERTA	30 every 30 days
methylphenidate hcl tab sr 24hr- all strengths	METHYLPHENIDATE ER	30 every 30 days
metipranolol ophth soln 0.3%	METIPRANOLOL	10ml every 30 days
metolazone 2.5mg, 5mg	ZAROXOLYN	30 every 30 days
metoprolol & hydrochlorothiazide tab sr 24hr-all strengths	DUTOPROL	60 every 30 days
metoprolol succinate ext-rel 25mg, 50mg, 100mg	TOPROL XL	30 every 30 days
metronidazole cream 0.75%	METROCREAM	45gm every 30 days
metronidazole gel 0.75%	ROSADAN	45gm every 30 days
metronidazole gel 1%	METROGEL	60gm every 30 days
metronidazole lotion 0.75%	METROLOTION	60ml every 30 days
metronidazole vaginal gel 0.75%	METROGEL-VAG	70gm every 30 days
metronidazole vaginal gel 1.3%	NUVESSA	10gm every 30 days
midodrine hcl tab 10 mg	MIDODRINE	90 every 30 days
midodrine hcl tab 2.5 mg and 5mg	MIDODRINE	180 every 30 days
miglitol tab- all strengths	GLYSET	90 every 30 days
miglustat cap 100 mg	ZAVESCA	90 every 30 days
milnacipran hcl tab 12.5 mg (5) & 25 mg (8) & 50 mg (42) pak	SAVELLA	55 every 30 days
milnacipran hcl tab -all strengths	SAVELLA	60 every 30 days
minocycline hcl cap- all strengths	MINOCIN CAP	60 every 30 days
minocycline hcl tab- all strengths	MINOCYCLINE TAB	60 every 30 days
mipomersen sodium soln prefilled syringe 200 mg/ml	KYNAMRO	4 injections every 30 days
mirabegron tab sr 24 hr- all strengths	MYRBETRIQ	30 every 30 days
mirtazapine 15mg	REMERON	30 every 30 days
mirtazapine 7.5mg	MIRTAZAPINE	30 every 30 days
mirtazapine odt 15mg	REMERON SOLUTAB	30 every 30 days
mirtazapine odt- all strengths	REMERON SOLUTAB	30 every 30 days
mirtazapine tab- all strengths	REMERON	30 every 30 days
misoprostol tab- all strengths	CYTOTEC	120 every 30 days
modafinil tab- all strengths	PROVIGIL	60 every 30 days
mometasone furoate inhal- all strengths	ASMANEX HFA	1 inhaler every 30 days
mometasone furoate inhal powd- all strengths	ASMANEX INH	1 inhaler every 30 days
mometasone furoate nasal susp 50 mcg/act	NASONEX	1 bottle every 30 days
mometasone furoate-formoterol aerosol- all strengths	DULERA	1 inhaler every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
montelukast sodium chew tab- all strengths	SINGULAIR	30 every 30 days
montelukast sodium oral granules packet 4 mg	SINGULAIR	30 packets every 30 days
montelukast sodium tab 10 mg	SINGULAIR	30 every 30 days
morphine sulfate beads cap sr 24hr- all strengths	AVINZA	30 every 30 days
morphine sulfate cap sr 24hr- all strengths	KADIAN	60 every 30 days
morphine sulfate oral soln 10 mg/5ml	MORPHINE SUL SOLN	480ml every 30 days
moxifloxacin hcl ophth soln 0.5%	VIGAMOX	3ml every 30 days
moxifloxacin hcl ophth soln 0.5% (2 times daily)	MOXEZA	3ml every 30 days
moxifloxacin hcl tab 400 mg	AVELOX	30 every 30 days
mupirocin calcium cream 2%	BACTROBAN CREAM	30gm every 30 days
mupirocin oint 2%	BACTROBAN OINT	44gm every 30 days
nabilone cap 1 mg	CESAMET	6 every 30 days
nabumetone tab 500 mg	NABUMETONE	120 every 30 days
nabumetone tab 750 mg	NABUMETONE	90 every 30 days
nadolol 20mg, 40mg	CORGARD	30 every 30 days
naloxegol oxalate 12.5mg	MOVANTIK	30 every 30 days
naloxegol oxalate tab- all strengths	MOVANTIK	30 every 30 days
naloxone	NARCAN SPRAY	2 Sprays every 30 days
naproxen sodium tab- all strengths	ANAPROX	90 every 30 days
naproxen sodium tab sr 24hr 375 mg- all strengths	NAPRELAN	60 every 30 days
naproxen susp 125 mg/5ml	NAPROSYN	480ml every 30 days
naproxen tab- all strengths	NAPROSYN	90 every 30 days
naproxen tab ec- all strengths	EC-NAPROSYN	60 every 30 days
naratriptan hcl tab 2.5 mg	AMERGE	9 every 30 days
natalizumab for iv inj conc 300 mg/15ml	TYSABRI	1 kit every 30 days
natamycin ophth susp 5%	NATACYN	15ml every 30 days
nateglinide tab- all strengths	STARLIX	90 every 30 days
nebivolol hcl 2.5mg, 5mg, 10mg	BYSTOLIC	30 every 30 days
nebivolol hcl tab 20 mg	BYSTOLIC	60 every 30 days
nedocromil sodium ophth soln 2%	ALOCRIIL	15ml every 30 days
nefazodone hcl tab- all strengths	NEFAZODONE	60 every 30 days
nelfinavir mesylate tab- all strengths	VIRACEPT	120 every 30 days
neomycin-bacitrac zn-polymyx 5(3.5)mg-400unt-10000unt op oin	NEO/POLY/BAC OIN OP	4gm every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
neomycin-polymy-gramicid op sol 1.75-10000-0.025mg-unt-mg/ml	NEOSPORIN SOL OP	10ml every 30 days
nepafenac ophth susp 0.3%	ILEVRO	2ml every 30 days
nevirapine tab 200 mg	VIRAMUNE	60 every 30 days
nevirapine tab sr 24hr 100 mg	VIRAMUNE XR	120 every 30 days
nevirapine tab sr 24hr 400 mg	VIRAMUNE XR	30 every 30 days
niacin er 500mg	NIASPAN ER	30 every 30 days
niacin tab cr 1000 mg- all strengths	NIASPAN	60 every 30 days
niacin-lovastatin tab sr 24hr- all strengths	ADVICOR	30 every 30 days
niacin-simvastatin tab sr 24hr- all strengths	SIMCOR	60 every 30 days
nicardipine hcl cap sr- all strengths	CARDENE	30 every 30 days
nifedipine xl 30mg	PROCARDIA XL	30 every 30 days
nilotinib hcl cap- all strengths	TASIGNA	120 every 30 days
nisoldipine er 8.5mg, 17mg, 20mg	SULAR	30 every 30 days
nisoldipine tab sr 24hr- all strengths	SULAR	30 every 30 days
nitazoxanide for susp 100 mg/5ml	ALINIA SUSP	180ml every 30 days
nitazoxanide tab 500 mg	ALINIA	6 every 30 days
nitroglycerin oint 2%	NITRO-BID	120gm every 30 days
nitroglycerin td patch 24hr- all strengths	NITRO-DUR	30 patches every 30 days
nizatidine cap 150 mg	AXID	60 every 30 days
nizatidine cap 300 mg	AXID	30 every 30 days
nizatidine oral soln 15 mg/ml	AXID SOLN	480ml every 30 days
norethindrone acetate-ethinyl estradiol tab 1 mg-5 mcg	JINTELI	28 every 28 days
ofloxacin ophth soln 0.3%	OCUFLOX	10ml every 30 days
ofloxacin otic soln 0.3%	OFLOXACIN OTIC	20ml every 30 days
olanzapine odt- all strengths	ZYPREXA ZYDIS	30 every 30 days
olanzapine tab- all strengths	ZYPREXA	30 every 30 days
olanzapine/fluoxetine hcl 3-25mg, 6-25mg	SYMBYAX	30 every 30 days
olanzapine-fluoxetine hcl cap- all strengths	SYMBYAX	30 every 30 days
olaparib cap 50 mg	LYNPARZA	480 every 30 days
olaparib tab 100 mg	LYNPARZA	180 every 30 days
olaparib tab 150 mg	LYNPARZA	120 Every 30 days
olmesartan medoxomil tab- all strengths	BENICAR	30 every 30 days
olmesartan medoxomil-hct tab- all strengths	BENICAR HCT	30 every 30 days



AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
olmesartan/amlodipine/hct tab- all strengths	TRIBENZOR	30 every 30 days
olodaterol hcl inhal soln 2.5 mcg/act	STRIVERDI RESPIMAT	1 inhaler every 30 days
olopatadine hcl nasal soln 0.6%	PATANASE	1 bottle every 30 days
olopatadine hcl ophth soln 0.1%	PATANOL	10ml every 30 days
olopatadine hcl ophth soln 0.2%	PATADAY	10ml every 30 days
olsalazine sodium cap 250 mg	DIPENTUM	120 every 30 days
omega-3-acid ethyl esters cap 1 gm	LOVAZA	120 every 30 days
omeprazole cap dr- all strengths	PRILOSEC	60 every 30 days
omeprazole magnesium	NEXIUM 24HR	30 every 30 days
omeprazole magnesium dr tab 20 mg	PRILOSEC OTC TAB 20MG	60 every 30 days
omeprazole magnesium for dr susp pkt- all strengths	PRILOSEC POWDER	60 packets every 30 days
omeprazole-sodium bicarbonate cap- all strengths	ZEGERID	30 every 30 days
oral wound care products - liquid pump	EPISIL	40ml every 30 days
oral wound care products - liquid rinse	MUGARD	120ml every 30 days
orphenadrine citrate tab sr 12hr 100 mg	ORPHENADRINE	60 every 30 days
orphenadrine w/ aspirin & caffeine tab 25-385-30 mg	ORPH/ASA/CAF TAB	120 every 30 days
oseltamivir phosphate cap- all strengths	TAMIFLU	20 every 180 days
oseltamivir phosphate for susp 6 mg/ml	TAMIFLU SUSP	150ml every 180 days
oxaprozin tab 600 mg	DAYPRO	90 every 30 days
oxcarbazepine susp 300 mg/5ml	TRILEPTAL	1200ml every 30 days
oxiconazole nitrate cream 1%	OXISTAT	60gm every 30 days
oxiconazole nitrate lotion 1%	OXISTAT	60 ml every 30 days
oxybutynin chloride er 5mg	DITROPAN XL	30 every 30 days
oxybutynin chloride syrup 5 mg/5ml	OXYBUTYNIN	480ml every 30 days
oxybutynin chloride tab 5 mg	OXYBUTYNIN	480 every 30 days
oxybutynin chloride tab sr 24hr- all strengths	DITROPAN XL	30 every 30 days
oxybutynin chloride td gel- all strengths	GELNIQUE	1 bottle every 30 days
oxycodone hcl conc soln 20 mg/ml	OXYCODONE	60ml every 30 days
oxycodone hcl tab er 12hr- all strengths	OXYCONTIN	60 every 30 days
oxycodone w/ acetaminophen cap 5-500 mg	OXYCODONE/APAP CAP	200 every 30 days
oxycodone w/ acetaminophen soln 5-325 mg/5ml	ROXICET SOLN	960ml every 30 days
oxycodone w/ acetaminophen tab- 10-325 mg	PERCOCET	200 every 28 days
oxycodone w/ acetaminophen tab 10-650 mg	PERCOCET	180 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
oxycodone w/ acetaminophen tab 5-325 mg	PERCOCET	200 every 28 days
oxycodone w/ acetaminophen tab 7.5-325 mg	PERCOCET	200 every 28 days
oxycodone w/ acetaminophen tab 7.5-500 mg	PERCOCET	200 every 30 days
oxycodone-ibuprofen tab 5-400 mg	OXYCODONE/IBUPROFEN	30 every 30 days
oxymorphone hcl tab er 12hr- all strengths	OPANA ER	60 every 30 days
oxymorphone hcl tab sr 12hr-all strengths	OXYMORPHONE ER	60 every 30 days
palbociclib cap- all strengths	IBRANCE	21 every 28 days
paliperidone 1.5mg, 3mg	INVEGA	30 every 30 days
paliperidone palmitate im er susp- all strengths	INVEGA TRINZ	1 injection every 90 days
paliperidone tab sr 24hr- all strengths	INVEGA	30 every 30 days
pancrelipase (lip-prot-amyl) dr cap- all strengths	PANCREAZE	300 every 30 days
panobinostat lactate cap- all strengths	FARYDAK	12 every 28 days
pantoprazole sodium ec tab- all strengths	PROTONIX	60 every 30 days
pantoprazole sodium for delayed release suspension packet	PROTONIX PACKET	60 every 30 days
parathyroid hormone inj- all strengths	NATPARA	2 cartridges every 28 days
paroxetine hcl 10mg, 20mg	PAXIL	30 every 30 days
paroxetine hcl ext-rel 12.5mg	PAXIL CR	30 every 30 days
paroxetine hcl oral susp 10 mg/5ml	PAXIL SUSP	600ml every 30 days
paroxetine hcl tab sr 24hr- all strengths	PAXIL CR	30 every 30 days
paroxetine mesylate 10mg, 20mg	PEXEVA	30 every 30 days
pasireotide diaspartate inj- all strengths	SIGNIFOR	60 injections every 30 days
pazopanib hcl tab 200 mg (base equiv)	VOTRIENT	60 every 30 days
peginterferon beta-1a soln 125 mcg/0.5ml inj	PLEGRIDY PEN	2 pens every 28 days
peginterferon beta-1a soln inj 63 & 94 mcg/0.5ml pack	PLEGRIDY STARTER	1 pack every 28 days
penciclovir cream 1%	DENAVIR	5gm every 30 days
pentazocine-acetaminophen tab 25-650 mg	PENTAZOCINE/APAP	360 every 30 days
perampanel tab- all strengths	FYCOMPA	30 every 30 days
perindopril erbumine tab- all strengths	ACEON	30 every 30 days
pilocarpine hcl ophth gel 4%	PILOPINE HS	15gm every 30 days
pilocarpine hcl ophth soln- all strengths	ISOPTO CARPINE	15ml every 30 days
pimavanserin tartrate 17mg tab	NUPLAZID	60 every 30 days
pimecrolimus cream 1%	ELIDEL	120gm every 30 days
pioglitazone hcl 15mg	ACTOS	30 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
pioglitazone hcl tab- all strengths	ACTOS	30 every 30 days
pioglitazone hcl-glimepiride tab- all strengths	DUETACT	30 every 30 days
pioglitazone hcl-metformin tab- all strengths	ACTOPLUS MET	90 every 30 days
pioglitazone hcl-metformin tab sr 24hr- all strengths	ACTOPLUS MET XR	30 every 30 days
pitavastatin 1mg, 2mg	LIVALO	30 every 30 days
plerixafor subcutaneous inj 24 mg/1.2ml	MOZOBIL	9.6ml every 30 days
podofilox gel 0.5%	CONDYLOX	3.5gm every 30 days
polymyxin b-trimethoprim ophth soln 10000 u/ml-0.1%	POLYTRIM	10ml every 30 days
pomalidomide cap- all strengths	POMALYST	21 every 28 days
ponatinib hcl tab 15 mg (base equiv)	ICLUSIG	60 every 30 days
ponatinib hcl tab 45 mg (base equiv)	ICLUSIG	30 every 30 days
pramipexole dihydrochloride tab sr 24hr- all strengths	MIRAPEX ER	30 every 30 days
pramlintide acetate pen-inj- all strengths	SYMLINPEN	4 pens every 30 days
pramoxine-chloroxylonol otic liquid 1-0.1%	PRAMOTIC	10ml every 30 days
prasugrel hcl tab- all strengths	EFFIENT	35 every 30 days
pravastatin sodium 10mg, 20mg, 40mg	PRAVACHOL	30 every 30 days
pravastatin sodium tab- all strengths	PRAVACHOL	30 every 30 days
prednisolone acetate ophth susp 0.12%	PRED MILD	10ml every 30 days
prednisolone sodium phosphate ophth soln 1%	PRED SOD PHOPHATE	15ml every 30 days
pregabalin cap 225 mg and 300mg	LYRICA	60 every 30 days
pregabalin cap- all strengths except 225mg and 300mg	LYRICA	90 every 30 days
pregabalin soln 20 mg/ml	LYRICA SOLN	900ml every 30 days
prenatal vitamins	VARIOUS	30 days supply
progesterone vaginal insert 100 mg	ENDOMETRIN	60 inserts every 30 days
promethazine hcl suppos- all strengths	PHENERGAN SUPP	12 supps every 30 days
proparacaine hcl ophth soln 0.5%	ALCAINE	15ml every 30 days
propranolol hcl cap sr 24hr- all strengths	INDERAL LA	30 every 30 days
propranolol hcl er 60mg, 80mg	INDERAL LA	30 every 30 days
quetiapine fumarate tab 200 mg	SEROQUEL	120 every 30 days
quetiapine fumarate tab 25 mg, 50mg; 100mg	SEROQUEL	90 every 30 days
quetiapine fumarate tab 300 mg; 400 mg	SEROQUEL	60 every 30 days
quetiapine fumarate tab sr 24hr 400mg	SEROQUEL XR	60 every 30 days
quetiapine fumarate tab sr 24hr 50mg, 150mg, 200mg, 300mg	SEROQUEL XR	30 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
rabeprazole sodium ec tab 20 mg	ACIPHEX	30 every 30 days
raltegravir potassium tab- all strengths	ISENTRESS	60 every 30 days
ramelteon tab 8 mg	ROZEREM	30 every 30 days
ramipril cap- all strengths	ALTACE	60 every 30 days
ranolazine tab sr 12hr- all strengths	RANEXA	60 every 30 days
rasagiline mesylate 0.5mg	AZILECT	30 every 30 days
rasagiline mesylate tab- all strengths	AZILECT	30 every 30 days
regorafenib tab 40 mg	STIVARGA	84 every 28 days
repaglinide tab- all strengths	PRANDIN	120 every 30 days
retapamulin oint 1%	ALTABAX	15gm every 30 days
revefenacin inhalation solution 175 mcg/3ml	YUPELRI SOL	1 (90ml) every 30 days
rifampin 150mg	RIFADIN	30 every 30 days
rifaximin tab 200 mg	XIFAXAN	9 every 30 days
rifaximin tab 550 mg	XIFAXAN	60 every 30 days
rilpivirine hcl tab 25 mg	EDURANT	30 every 30 days
riluzole tab 50 mg	RILUTEK	60 every 30 days
rimantadine hydrochloride tab 100 mg	FLUMADINE	15 every 30 days
rimegepant sulfate tab disint 75mg	NURTEC	16 every 30 days
rimexolone ophth susp 1%	VEXOL	5ml every 30 days
riociguat tab- all strengths	ADEMPAS	90 every 30 days
risedronate sodium tab 150 mg	ACTONEL	1 every 30 days
risedronate sodium tab 35 mg	ACTONEL	4 every 30 days
risedronate sodium tab 5mg; 30 mg	ACTONEL	30 every 30 days
risedronate sodium tab delayed release 35 mg	ATELVIA	4 every 30 days
risperidone odt- all strengths	RISPERDAL M	60 every 30 days
risperidone soln 1 mg/ml	RISPERDAL SOLNN	240ml every 30 days
risperidone tab- all strengths	RISPERDAL	60 every 30 days
rivaroxaban tab 10 mg; 20mg	XARELTO	30 every 30 days
rivaroxaban tab 15 mg	XARELTO	41 every 21 days
rivaroxaban tab starter therapy pack 15 mg & 20 mg	XARELTO STARTER PACK	51 every 28 days
rivastigmine tartrate cap- all strengths	EXELON	60 every 30 days
rivastigmine tartrate soln 2 mg/ml	EXELON SOLN	600ml every 30 days
rivastigmine td patch 24hr- all strengths	EXELON	30 patches every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
rizatriptan benzoate odt- all strengths	MAXALT-MLT	12 every 30 days
rizatriptan benzoate tab- all strengths	MAXALT	12 every 30 days
roflumilast tab 500 mcg	DALIRESP	30 every 30 days
ropinirole hcl ext-rel 2mg, 4mg, 6mg	REQUIP XL	30 every 30 days
rosiglitazone maleate-metformin tab- all strengths	AVANDAMET	60 every 30 days
rosuvastatin calcium 5mg, 10mg, 20mg	CRESTOR	30 every 30 days
rosuvastatin calcium tab- all strengths	CRESTOR	30 every 30 days
rotigotine td patch 24hr- all strengths	NEUPRO	30 patches every 30 days
rufinamide susp 40 mg/ml	BANZEL SUSP	2400ml every 30 days
rufinamide tab- all strengths	BANZEL	240 every 30 days
ruxolitinib phosphate tab- all strengths	JAKAFI	60 every 30 days
sacubitril-valsartan tab- all strengths	ENTRESTO	60 every 30 days
safinamide 50mg	XADAGO	30 every 30 days
salmeterol xinafoate aer pow ba 50 mcg/dose	SEREVENT DISKUS	1 Diskus (60 doses) every 30 days
saquinavir mesylate cap 200 mg	INVIRASE	270 every 30 days
saquinavir mesylate tab 500 mg	INVIRASE	210 every 30 days
saxagliptin 2.5mg	ONGLYZA	30 every 30 days
saxagliptin hcl tab- all strengths	ONGLYZA	30 every 30 days
saxagliptin-metformin tab sr 24hr 2.5-1000 mg	KOMBIGLYZE	60 every 30 days
saxagliptin-metformin tab sr 24hr 5-1000 mg, 5-500mg	KOMBIGLYZE	30 every 30 days
scopolamine hbr ophth soln 0.25%	ISOPTO HYOSCINE	15ml every 30 days
scopolamine td patch 72hr 1.5 mg	TRANSDERM-SC	4 patches every 365 days
selegiline td patch 24hr- all strengths	EMSAM	30 patches every 30 days
selenium sulfide-pyrrithione zinc in urea shampoo 2.25%	SELENIUM SUL SHA	180ml every 30 days
semaglutide soln pen-inj 0.25 or 0.5 mg/dose (2 mg/1.5ml)	OZEMPIC	1.5ml (1 pen) every 28 days
semaglutide soln pen-inj 1 mg/dose (2 mg/1.5ml)	OZEMPIC	3.0ml( 2 pens) every 28 days
semaglutide tab- all strengths	RYBELSUS	30 every 30 days
sertaconazole nitrate cream 2%	ERTACZO	60gm every 30 days
sertraline hcl 25mg, 50mg	ZOLOFT	30 every 30 days
sevelamer carbonate tab 800 mg	REVELA 800MG	525 every 30 days
sevelamer hcl tab- all strengths	RENAGEL	360 every 30 days
sildenafil 25mg, 50mg, 100mg	VIAGRA	8 every 30 days
simvastatin 5mg, 10mg, 20mg	ZOCOR	30 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
simvastatin tab- all strengths	ZOCOR	30 every 30 days
sitagliptin 25mg, 50mg	JANUVIA	30 every 30 days
sitagliptin phosphate tab- all strengths	JANUVIA	30 every 30 days
sitagliptin-metformin hcl tab- all strengths	JANUMET	60 every 30 days
sitagliptin-metformin tab sr 24hr 100-1000 mg	JANUMET XR	30 every 30 days
sitagliptin-metformin tab sr 24hr 50-1000 mg, 50-500mg	JANUMET XR	60 every 30 days
sodium polystyrene sulfonate oral susp 15 gm/60ml	KIONEX SUSP	480ml every 30 days
sodium polystyrene sulfonate powder	KIONEX POW	480gm every 30 days
sodium polystyrene sulfonate rectal susp 30 gm/120ml	SOD POLY SUL SUSP	480ml every 30 days
solifenacin succinate 5mg	VESICARE	30 every 30 days
solifenacin succinate tab- all strengths	VESICARE	30 every 30 days
sorafenib tosylate tab 200 mg (base equivalent)	NEXAVAR	120 every 30 days
spacer/aerosol-holding chambers - device	AEROCHAMBER	1 kit every 365 days
stavudine cap- all strengths	ZERIT	60 every 30 days
sucralfate susp 1 gm/10ml	CARAFATE SUSP	1200ml every 30 days
sucralfate tab 1 gm	CARAFATE	120 every 30 days
sucoferric oxyhydroxide chew tab 500 mg	VELPHORO	90 every 30 days
sulfacetamide sod w/ sulfur cleansing cloth 10-5%	ROSULA PAD	60 pads every 30 days
sulfacetamide sod w/ sulfur emulsion 10-5%	AVAR CLEANSE EMU	341ml every 30 days
sulfacetamide sod w/ sulfur susp 10-5%	SOD SUL/SULF SUS	341ml every 30 days
sulfacetamide sodium liquid 10%	SULFACETAMIDE SOLN 10%	360ml every 30 days
sulfacetamide sodium lotion 10% (acne)	KLARON	336ml every 30 days
sulfacetamide sod-prednisolone ophth oint 10-0.2%	BLEPHAMIDE OIN S.O.P.	4gm every 30 days
sulfacetamide sod-prednisolone ophth soln 10-0.23(0.25)%	SULF/PRED NA SOL OP	15ml every 30 days
sulfacetamide sod-prednisolone ophth susp 10-0.2%	BLEPHAMIDE SUS OP	10ml every 30 days
sulfacetamide sod-sulfur in urea emulsion 10-5%	SOD SUL/SULF EMU 10-5%	355ml every 30 days
sumatriptan nasal spray- all strengths	IMITREX SPRAY	6 sprays every 30 days
sumatriptan succinate inj- all strengths	SUMATRIPTAN INJ	6 injections every 30 days
sumatriptan succinate tab- all strengths	IMITREX TAB	9 every 30 days
sunitinib malate cap- all strengths	SUTENT	30 every 30 days
tacrolimus cap sr 24hr 0.5 mg, 5mg	ASTAGRAF XL	90 every 30 days
tacrolimus cap sr 24hr 1 mg	ASTAGRAF XL	120 every 30 days
tacrolimus oint-all strengths	PROTOPIC	120gm every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
tacrolimus tab sr 24hr 0.75 mg, 4mg	ENVARCUS XR	90 every 30 days
tacrolimus tab sr 24hr 1 mg	ENVARCUS XR	120 every 30 days
tadalafil tab 10mg and 20mg	CIALIS	6 every 30 days
tadalafil tab 2.5mg and 5mg	CIALIS	30 every 30 days
tadalafil tab 20 mg (pah)	ADCIRCA	60 every 30 days
tamsulosin hcl cap 0.4 mg	FLOMAX	60 every 30 days
tazarotene (acne) foam 0.1%	FABIOR	50gm every 90 days
tazarotene cream- all strengths	TAZORAC CREAM	30gm every 30 days
tazarotene gel- all strengths	TAZORAC GEL	30gm every 30 days
teduglutide (rdna) for inj kit 5 mg	GATTEX	1 box (30vials) every 30 days
telbivudine tab 600 mg	TYZEKA	30 every 30 days
telmesartan/amlodipine	TWYNSTA	30 every 30 days
telmisartan 20mg, 40mg	MICARDIS	30 every 30 days
telmisartan tab- all strengths	MICARDIS	30 every 30 days
telmisartan/hctz 40-12.5mg	MICARDIS HCT	30 every 30 days
temazepam cap- all strengths	RESTORIL	30 every 30 days
tenofovir alafenamide fumarate tab 25mg	VEMLIDY	30 every 30 days
tenofovir disoproxil fumarate powder 40 mg/gm	VIREAD POWDER	30 every 30 days
tenofovir disoproxil fumarate tab- all strengths	VIREAD	30 every 30 days
terconazole vaginal cream 0.4%	TERAZOL 7	90gm every 30 days
terconazole vaginal cream 0.8%	TERAZOL 3	40gm every 30 days
terconazole vaginal suppos 80 mg	TERAZOL 3	6 supps every 30 days
teriparatide (recombinant) inj 600 mcg/2.4ml	FORTEO	1 injection every 30 days
testosterone td gel 10mg/act (2%)	FORTESTA	120gm every 30 days
testosterone td gel 12.5 mg/act (1%)	ANDROGEL GEL PUMP	150gm every 30 days
testosterone td gel 20.25 mg/act (1.62%)	ANDROGEL GEL	150gm every 30 days
testosterone td gel 25 mg/2.5gm (1%)	ANDROGEL GEL	150gm every 30 days
testosterone td gel 40.5 mg/2.5gm (1.62%)	ANDROGEL GEL	150gm every 30 days
testosterone td gel 50 mg/5gm (1%)	ANDROGEL GEL	300gm every 30 days
testosterone td gel 50 mg/5gm (1%)	TESTIM GEL 1%(50MG)	300gm every 30 days
testosterone td patch 24hr- all strengths	ANDRODERM DIS	30 patches every 30 days
testosterone td soln 30 mg/act	AXIRON SOL	180ml every 30 days
tetrabenazine tab- all strengths	XENAZINE	90 every 30 days

Generic Name	Brand Name	Quantity Limit Description
ticagrelor tab- all strengths	BRILINTA	60 every 30 days
timolol maleate ophth gel forming soln- all strengths	TIMOPTIC-XE	10ml every 30 days
timolol maleate ophth soln 0.5% (once-daily)	ISTALOL	10ml every 30 days
timolol maleate ophth soln- all strengths	TIMOPTIC	10ml every 30 days
timolol maleate pres free ophth soln- all strengths	TIMOPTIC OCUDOSE	60 vials every 30 days
timolol ophth soln- all strengths	BETIMOL	10ml every 30 days
tiotropium br-olodaterol inhal soln 2.5-2.5 mcg/act	STIOLTO RESPIMAT	1 inhaler every 30 days
tiotropium bromide monohydrate inhal 2.5 mcg/act	SPIRIVA RESPIMAT	1 inhaler every 30 days
tiotropium bromide monohydrate inhal cap 18 mcg	SPIRIVA HANDIHLR	1 inhaler every 30 days
tipranavir cap 250 mg	APTIVUS	120 every 30 days
tipranavir oral soln 100 mg/ml	APTIVUS	300ml every 30 days
tobramycin nebu soln 300 mg/5ml	TOBI NEB	300ml every 30 days
tobramycin ophth oint 0.3%	TOBREX	4gm every 30 days
tobramycin ophth soln 0.3%	TOBREX	10ml every 30 days
tobramycin-dexamethasone ophth oint 0.3-0.1%	TOBRADEX	4gm every 30 days
tobramycin-dexamethasone ophth susp 0.3-0.1%	TOBRADEX	10ml every 30 days
tofacitinib citrate tab 5 mg	XELJANZ	60 every 30 days
tofacitinib citrate tab sr 11mg	XELJANZ XR	30 every 30 days
tolterodine tartrate cap sr 24hr- all strengths	DETROL LA	30 every 30 days
tolterodine tartrate er 2mg	DETROL LA	30 every 30 days
tolterodine tartrate tab- all strengths	DETROL	60 every 30 days
tolvaptan tab- all strengths	SAMSCA	60 every 30 days
topiramate tab 200 mg	TOPAMAX	240 every 30 days
toremifene citrate tab 60 mg	FARESTON	30 every 30 days
tramadol hcl tab 50 mg	ULTRAM	240 every 30 days
tramadol hcl tab sr 24hr- all strengths	ULTRAM ER	30 every 30 days
tramadol hcl tab sr 24hr biphasic rel- all strengths	TRAMADOL ER	30 every 30 days
tramadol-acetaminophen tab 37.5-325 mg	ULTRACET	240 every 30 days
trametinib dimethyl sulfoxide tab- all strengths	MEKINIST	30 every 30 days
trandolapril-verapamil hcl tab- all strengths	TARKA	30 every 30 days
tranexamic acid tab 650 mg	LYSTEDA	30 every 30 days
travoprost ophth soln 0.004%	TRAVOPROST	6ml every 30 days
travoprost ophth soln 0.004% (benzalkonium free)	TRAVATAN Z	6ml every 30 days



AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
trazodone hcl tab sr 24hr 150 mg	OLEPTRO	75 every 30 days
trazodone hcl tab sr 24hr 300 mg	OLEPTRO	30 every 30 days
treprostinil diolamine tab cr 1 mg	ORENITRAM	240 every 30 days
treprostinil diolamine tab cr- all strengths except 1mg	ORENITRAM	120 every 30 days
treprostinil inhalation solution 0.6 mg/ml	TYVASO	87ml every 30 days
tretinoin cream 0.025%, 0.05%, 0.1%	RETIN-A CREAM	45gm every 30 days
tretinoin gel 0.025%, 0.01%	RETIN-A GEL	45gm every 30 days
tretinoin microsphere gel-0.1%, 0.04%	RETIN-A MICR GEL	50gm every 30 days
triamcinolone acetone nasal inhal 55 mcg/act	NASACORT AQ	1 bottle every 30 days
trifluridine ophth soln 1%	VIROPTIC	8ml every 30 days
tropium chloride cap sr 24hr 60 mg	SANCTURA XR	30 every 30 days
tropium chloride tab 20 mg	SANCTURA	60 every 30 days
tucatinib tab 50 mg, 150 mg	TUKYSA	120 every 30 days
ubrogepant tab 50mg, 100mg	UBRELVY	16 every 30 days
umeclidinium	INCRUSE ELLIPTA	1 inhaler every 30 days
umeclidinium-vilanterol aero powd ba 62.5-25 mcg/inh	ANORO ELLIPTA	1 inhaler every 30 days
valacyclovir hcl 1000mg tabs	VALTREX	90 every 30 days
valacyclovir hcl 500mg tabs	VALTREX	60 every 30 days
valbenaznie 40mg	INGREZZA	30 every 30 days
valsartan tab- all strengths	DIOVAN	30 every 30 days
valsartan/hydrochlorothiazide 80-12.5mg, 160-12.5mg	DIOVAN HCT	30 every 30 days
valsartan-hydrochlorothiazide tab- all strengths	DIOVAN HCT	30 every 30 days
vancomycin hcl cap- all strengths	VANCOCIN	40 every 30 days
vardefafil tabs- all strengths	LEVITRA	8 every 30 days
vemurafenib tab 240 mg	ZELBORAF	240 every 30 days
venlafaxine hcl cap sr 24hr- all strengths except 75mg and 150mg	EFFEXOR XR	30 every 30 days
venlafaxine hcl cap sr 24hr-150mg	EFFEXOR XR	60 every 30 days
venlafaxine hcl cap sr 24hr-75mg	EFFEXOR XR	90 every 30 days
venlafaxine hcl ext-rel 37.5mg, 75mg	EFFEXOR XR	30 every 30 days
venlafaxine hcl ext-rel 37.5mg, 75mg	VENLAFAXINE HCL ER	30 every 30 days
venlafaxine hcl tab sr 24hr- all strengths	VENLAFAXINE ER TAB	30 every 30 days
verapamil hcl pm 100mg	VERELAN PM	30 every 30 days
verapamil hcl sr 120mg, 180mg	VERELAN SR	30 every 30 days

AVMED MIAMI-DADE QUANTITY LIMIT LIST



Generic Name	Brand Name	Quantity Limit Description
vigabatrin powd pack 500 mg	SABRIL POW	150 every 30 days
vigabatrin tab 500 mg	SABRIL TAB	180 every 30 days
vilazodone hcl 10mg, 20mg	VIIBRYD	30 every 30 days
vilazodone hcl tab- all strengths	VIIBRYD	30 every 30 days
vorapaxar sulfate tab 2.08 mg	ZONTIVITY	30 every 30 days
voriconazole for susp 40 mg/ml	VFEND SUSP	150ml every 30 days
voriconazole tab- all strengths	VFEND	60 every 30 days
vorinostat cap 100 mg	ZOLINZA	120 every 30 days
vortioxetine 5mg, 10mg	TRINTELLIX	30 every 30 days
vortioxetine hbr tab- all strengths	TRINTELLIX	30 every 30 days
zafirlukast tab- all strengths	ACCOLATE	60 every 30 days
zaleplon cap- all strengths	SONATA	30 every 30 days
zanamivir aero powder breath act 5 mg/blister	RELENZA DISKHALER	2 inhalers every 365 days
ziprasidone hcl cap- all strengths	GEODON	60 every 30 days
zolmitriptan odt- all strengths	ZOMIG ZMT	6 every 30 days
zolmitriptan tab- all strengths	ZOMIG	6 every 30 days
zolpidem tartrate tab- all strengths	AMBIEN	30 every 30 days
zolpidem tartrate tab cr- all strengths	AMBIEN CR	30 every 30 days